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% FIfiiN. CUSTOMER APPROVE
B P ZF CUSTOMER NAME:
& ;S CUSTOMER P/N:
% -2 DESCRIPTION: TFHR 8*10 36uH K
B R O &% OAEK BZREE.
INSPECT RESULT ACCEPT REJECT SIGNATURE AND STAMP
#i8 REMARK:
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SPECIFICATION FOR APPROVAL

B B3] 2024-05-17
CUSTOMER DATE
ZPUNGS PP .
CUSTOMER P/N DESCRIPTION 810 36uH K
RAEYHHS 10 ] R ML
OUR PART NO XRE710-360K-L OUR PART NAME Tk

AN R ] Appearance of size

BAAT Unit: mm

L]

A 9.5 MAX C 10.0min E 0.6+0.1
B 13.0 MAX D 5.0+0.5 d 1.5max
¥riRIdentification
JR# & Schematic Diagram S ° _<1
‘/’J ® =WINDING START
€
-
- . I
L2245 HIR Winding Structure Diagraum
2 B | AR A% (SR St 77 =K
WINDING | S F WIRE TURNS WINDINGWAY
N1 S F | 2UEW-05mm |3:Tss31s| B¥s% | Premss

FERZ T Matters needing attention:
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E- P i H 3
2024-05-17
CUSTOMER DATE
=P YRR S B HKES . .
CUSTOMER P/N DESCRIPTION 8*10 36uH K/
RAEI MRS LAl 4
OUR PARTNO XRE710-360K-L OUR PART NAME Lo ek
2% Electrical parameters
WA H H 1 TR WA 2R
TEST PROJECT SPEC TEST FREQ TEST STRUMENTS
R EL 36uH+10% at 25°C 1KHz/0.3V TH2829A
HYiHEEDCR 75mQ MAX at 25°C 1KHz/0.3V TH2829A
i B Irms 1.5A at 25°C 1KHz/0.3V TH1772B
W3 55 The test report
MR B S MRGE R Test result
Test project Spec 1 2 3 4 5
HLREL 36uH+10% OK OK OK OK OK
HYiHEEDCR 75mQ MAX OK OK OK OK OK
B 5E it Irms 1.5A OK OK OK OK OK
WAEEARE: FiR: 25C(REF)  AEXHEE: 80%(REF)

TEST CONDITION:TEMP:25°C(REF)

R.H.: 80%(REF)

s =] BARER &
1 AN R ~F RFETEBTEMAZER OK
2 5| BEIBLRR 77 KF&EFIKg OK
12 MADE #1#% CHECKED |#t# APPROVED
BAE e PhEE 2
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